
 
 

 
 

 
 

UNIVERSIDAD AUTÓNOMA DE SAN LUIS POTOSÍ 
FACULTADES DE CIENCIAS QUÍMICAS, INGENIERÍA Y MEDICINA 

PROGRAMAS MULTIDISCIPLINARIOS DE POSGRADO EN CIENCIAS AMBIENTALES 
AND 

COLOGNE UNIVERSITY OF APPLIED SCIENCES 
INSTITUTE FOR TECHNOLOGY AND RESOURCES MANAGEMENT IN THE TROPICS AND 

SUBTROPICS 
 
 

OPTIMIZATION OF SLUDGE DEWATERING PROCESS AT BENSBERG MUNICIPAL 
WASTEWATER TREATMENT PLANT 
THESIS TO OBTAIN THE DEGREE OF 

MAESTRÍA EN CIENCIAS AMBIENTALES 
DEGREE AWARDED BY  

UNIVERSIDAD AUTÓNOMA DE  SAN LUIS POTOSÍ 
AND 

MASTER OF SCIENCE 
“TECHNOLOGY AND RESOURCES MANAGEMENT IN THE TROPICS AND SUBTROPICS 

FOCUS AREA “ENVIRONMENTAL AND RESOURCES MANAGEMENT” 
DEGREE AWARDED BY COLOGNE UNIVERSITY OF APPLIED SCIENCES 
[...]
The rising costs for sludge disposal for German facilities make indispensable to optimize 

processes focused on the reduction of volume and mass, such as the thickening and the 

mechanical dewatering process. The main goal of improving the dewatering process is to 

reduce the volume of sludge to be disposed; On one hand this reduction will be directly 

Area Population Sludge Destination Relative Sludge Production 

km2 Million Density Total Reuse % kg/person/year 

131.95 10.5 80 99 7 7 9 



	
  
	
  

	
  11	
  

reflected on the cutback of sludge disposal costs for the treatment facility, and on the 

other hand, it will reduce its environmental impact as there would be less sludge to be 

disposed off  and energy used for incineration would also be saved.   

 

Sorensen (1996) (retrieved from Dominiak, 2010), reported that 30–50% of the annual 

operating costs of waste water treatment facilities are related to sludge dewatering alone.  

This could be mainly due to the mechanical complexity of the process and to the use of 

chemical aids. However, the use of a chemical conditioning step is absolutely necessary 

for the mechanical dewatering by using filter press, since otherwise very poor yields 

would be obtained.  With the use of conditioners, greater yields and flexibility can be 

obtained and it can also reduce water content from 90-99 % to 65-85%  (Dominiak, 

2010). 

 

This research focused on the optimization of chemical conditioning of sludge in order to 

obtain better dewatering yields and to use the minimum amount of dewatering additives.  

Another purpose was to search for the main parameters that affect the mechanical 

dewatering process and give a review of the sludge dewatering conditioners and new 

trends on natural flocculating aids for the production of less harmful sludge.  

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 



	
  
	
  

	
  12	
  

CHAPTER 2. BENINGSFELD WASTEWATER TREATMENT PLANT  

 

2.1. General Description 
 
This research was carried in Beningsfeld Waste Water Treatment Plant (WWTP) (Figure 

1), a municipal wastewater treatment plant located in the municipality of Bergisch 

Gladbach, Germany.  

 

When the Bergisch Gladbach sewage treatment plant was built between 1974 and 1977, it 

was conceived as a one-stage mechanical-biological sewage treatment plant with a 

capacity of 130,000 inhabitants.  Between 1989 and 1991, the WWTP was expanded and 

adjusted to the new, more rigorous requirements for nitrogen and phosphorous removal. 

Another reason for the plant’s expansion was a projection of 200,000 inhabitants for the 

year 2000. The treatment of storm water and sludge handling was also taken into account. 

Table 2 shows an overview of the design parameters of the plant. 
 

Table 2.  Design parameters for Beningsfeld Wastewater Treatment Plant 

Parameter Dimension Value 

Inhabitants Inhabitants 166,000 

BOD5/Inhabitant kgBOD5/inh/d 72 

Total Load m3/d 11,950 

Daily dry weather flow m3/d 31,369 

Middle dry weather flow 

per hour 

m3/h 1,306 

Maximum dry weather 
flow per hour 

m3/h 2,112 

Minimum flow per hour m3/h 735 

Maximum storm flow 
per hour 

m3/h 4,212 

 
Retrieved from: Radtke, 2005 pg.2 
 



	
  
	
  

	
  13	
  

Inflow to the wastewater treatment plant (WWTP). 
 

The inflow received by the WWTP is composed of two different sub-streams. The inflow 

from Ortsteilen from the municipal area of Bergisch Gladbach which comes from a 

separated system, and the inflow from Gebiet Bensberg which comes from a mixed and 

separated system. The two sub-streams are later combined and equalized. 

 

The catchment areas for Beningsfeld Wastewater  Treatment plant are shown on  

 

Table 3, the m3 represent the volume of mixed inflow that is collected per year. 

 
Table 3.  Catchment Areas in Development for Beningsfeld Wastewater Treatment Plant (2000). 

Catchment area m3 

Bergisch Gladbach 50,542 

Bensberg 38,914 

Plackenbruch 86 

Unterboschbach 156 

Leverkusen 6,500 

Köln Brück 300 

Odenthal 2,000 

Total 98,498  
Retrieved from: Radtke, 2005 pg.3 

 

 

The plant’s current capacity is of 200,000 inhabitants and it operates at 70 per cent of its 

full capacity.  Beningsfeld wastewater treatment plant can treat an approximate flow of 

4,212 m3 per hour.  Additionally, the facility produces 7,000 tones of sludge per year. 
 



	
  
	
  

	
  14	
  

 
 

Figure 1. Beningsfeld Waste Water Treatment Plant 

 

2.2. Wastewater Treatment Process at Beningsfeld WWTP. 
 

2.2.1.Pre-Treatment 
 
Screening 
 

The first mechanical process for the treatment is screening.  The main purpose of this 

operation is to remove coarse material that could damage equipment or that could 

generate an efficiency loss in the overall treatment process.  Also fine screens are 

sometimes implemented as pretreatment to protect equipment and to eliminate harmful 

material that would make impossible the reuse of bio-solids. 

 

The equipment used consists on mechanically raked bar screens.  The raking system 

removes coarse material, large solids such as plastic components and fibrous materials 

from the wastewater stream. This is necessary to avoid a clogging of the pipes and 



	
  
	
  

	
  15	
  

counteract wearing and destruction of the pumps. The raking system consists of two 

parallel step screens with 6 mm bar spacing.  

 

If there are any incidents, the entire system can be bypassed by an emergency diversion, 

and can be fed untreated to the next part of the plant. The retained coarse material is 

transported to a wash press in which the easily degradable substances are washed out. 

The remaining waste is drained, pressed and then stored in a container tank until it is 

transported to the landfill site.  

 

The drained water is returned to the inflow of the plant. To avoid unpleasant odors, the 

screening system is enclosed. Air is continuously extracted and fed to the bio-filter for 

purification. 

 

Sand Trap 
 

The sand trap serves for the removal of sands and other minerals for there is a risk that 

sediments will disturb the biology in the tanks. Furthermore, it could cause damage to 

pumping stations and lead to material wear. A longitudinal sand trap is used at Bergisch 

Gladbach. It consists of three channels with a length of 25 m and a width of 1.4 m.  It 

also provides aeration through a rolling cylinder and has a flow rate of 0.3 m / s,  so that 

the particles can settle and are not washed away with the outflow. 

 

The sand that settled in the lower part is deposited in the collection channels and removed 

by using suction pumps and fed to a grit classifier. There, the sand is washed and 

conveyed into a container. The washing water used is returned to the inflow previous to 

the sand trap. 

2.2.2.Primary Treatment 
 

Primary sedimentation 
 

Water from the sand grit flows into the pre-sedimentation tank.  Here, the raw sludge is 

separated from water through settling. Settling is the separation of suspended particles 



	
  
	
  

	
  16	
  

that are heavier than water.  The sedimentation of particles are based on the gravity force 

from the differences in density between particles and the fluid. (Bengt, 1998, pg. 1)  

 

A successful sedimentation is very important for the overall efficiency of the water 

treatment plant.   The settling process serves to remove all of the solids from suspension 

and to concentrate them for its further removal. 

 

The infrastructure for this process consists on three rectangular tanks with a volume of 

1,500 m3 each.  In tanks I and II, the sludge removal is carried by clearing scrapers, 

whereas in tank III the sludge is removed by a suction lifter. The floating sludge is 

removed by superficial clearing scrapers. The settled sludge is sent as excess sludge to 

the sludge treatment.  

 

The removal efficiency of primary sedimentation is from 50 to 70 percent of suspended 

solids and from 25 to 40 percent of BOD.  

 

2.2.3. Secondary Treatment 
 

Activated  Sludge Process 
 
The biological treatment begins with the activated sludge process were compressed air is 

supplied to the system in order to enhance the microbiological decomposition of the 

organic matter. The activated sludge process consists basically on the aeration and 

mixing of wastewater with a group of selected microorganisms, usually in an aeration 

basin in which microorganisms metabolize the suspended organic matter. Part of the 

organic matter is incorporated to the system’s biomass and another part is oxidized to 

CO2 and water to derive energy. This new biomass is removed by flocculation and 

settling. Part of this settled biomass is returned to the aeration tank and the remaining is 

sent to the waste sludge. 

 

The activated sludge tank at Beningsfeld WWTP is a rectangular basin that consists in 

two rows.  Each row consists of four smaller square zones with a volume of 1025 m³ 



	
  
	
  

	
  17	
  

each.  The four smaller zones are followed by a large rectangular area, which has a 

volume of 5900 m³.  Both the aerobic and anaerobic basins are equipped with agitation to 

prevent the activated sludge from settling down. 

 

After the biological process, the water is pumped into three intermediate settling tanks, 

were the biomass produced during the activated sludge process is settled down.  Part of 

the biomass is recovered, and pumped back to the process through an elliptical pump to 

keep a continuous biomass concentration in the tank necessary for the degradation 

process, another part is sent to the anaerobic tank, which is used to optimize the 

biological phosphorous elimination.  

 

Within the first 15 to 45 minutes, sludge adsorbs suspended solids and colloids.  The 

biological oxidation comes about.  The organisms in the activated sludge degrade the 

organic nitrogen compounds and destroy carbohydrates.  The process begins rapidly at 

the beginning and then slows down within the next 2 or 5 hours.  Then it continues to a 

constant speed during several hours.  Generally the aeration lasts from 6 to 8 hours.  

 

Nitrification and Denitrification 
 

Denitrification takes place in the anoxic zone, which is held on basins 3 through 8, 

(Figure 2) in this zone only chemically bound oxygen is available.   Nitrate (NO3) is 

degraded to molecular nitrogen (N2) by heterotrophic facultative bacteria.  Also, organic 

carbon compounds are used as electron donors.  The retention time in each basin is 

approximately 1.5 to 3 hours. 

 
Nitrification takes place in the aerobic zone, Ammonium (NH4) is converted into nitrite 

(NO2 ) and later on to nitrate (NO3),  this is achieved by nitrificating bacteria which 

degrade inorganic substances under aerobic conditions.  In the first step, the oxidation 

from ammonium (NH4) to nitrite (NO2 ), is carried out by Nitrosomonas.  In the second 

step nitrite (NO2 ) is oxidated to nitrate (NO3) by Nitrobacter. Oxygen is used as electron 

acceptor and carbon dioxide as the main carbon source (Rittman, 2003). 



	
  
	
  

	
  18	
  

Nitrification is operated in tanks 9 and 10 (Figure 2) with a volume of 5,900 m3 each, and 

are aerated by diffusers.  At the end of the nitrification tank, sludge is recirculated and fed 

into the denitrification zone. 

 

Phosphorous removal 
 

 
The limits of phosphorous discharge are between 0.10 and 2.0 mg/L.  All methods for 

biological phosphorus removal are subject to fluctuations with regard to achieving low 

phosphorous concentrations. Therefore, it should also be combined with chemical 

precipitation to achieve the required quality. Chemical treatment using alum and alum 

salts are commonly used for phosphorous removal.   

 
The	
  chemical	
  phosphate	
  elimination	
  is	
  carried	
  out	
  in	
  Basin	
  1	
  and	
  2.	
  	
  ( 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



	
  
	
  

	
  19	
  

 

 

 

 

Figure 2).	
  Through	
  a	
  simultaneous	
  precipitation.	
  	
  Kronofloc	
  is	
  used	
  as	
  a	
  precipitating	
  

agent;	
  it	
  comprises	
  Iron	
  II	
  (Fe	
  2+),	
  which	
  is	
  oxidized	
  to	
  Iron	
  III	
  (Fe	
  3+). 

 

The stoichiometric equation of the precipitation reaction is shown in Equation 1.  

(Rybicki, 1997, pg.16). 

 

Fe3+ + PO4
3-                   FePO4  

Equation 1 

 
Secondary sedimentation 
 

After treatment in the activation tanks, the waste water flows to the secondary settling 

process. This consists of two circular tanks with a volume of 3250 m3 each and two 

rectangular tanks with a volume of 3100 m3 each. The outflow from tank 9 flows into the 

two circular tanks, while that from tank 10 flows into the two rectangular basins (Figure 

2).  The average retention time spent at the circular tanks is approximately 6.2 hours and 

for the rectangular basin is 5.9 hours. 

 

Secondary sludge settles after only 1.5 hours; it is removed by sludge scrapers (in the 

circular tank) or by suction scrapers (in the rectangular basin), and then part of the 

secondary sludge is recirculated to basins 1 and 2 into the activated sludge process. 

 

Excess sludge is removed from the system by two submersible pumps and fed to the 

sludge treatment. 

 

The treated waste water travels into a collection channel and is fed to the filtration area of 

the system described on the next subchapter. 



	
  
	
  

	
  20	
  

2.2.4. Tertiary Treatment 
  

Filtration 
 

This is the last step in the treatment process; its main purpose is to remove suspended 

solids.  The filtration system is designed as a backward-flow filtration and was put into 

operation in 1992. Filtration in Beningsfeld consists of eight rectangular tanks, with a 

length of 8.50 m and a width of 4.50 m.  

 

The system has undergone through some renovations.  Currently, it is made up of three 

layers, the first one is a support layer, followed by a quartz gravel layer (grain size from 

0.71 to 1.25 cm) with a dephth of 0.6 m and the top layer is made out of anthracite (grain 

size 1.4 to 2.5 cm) with a dephth of 1.2 meters. Prior flocculation is required. 

2.2.5. Effluent’s quality 
 

The final effluent at Bensberg WWTP has a phosphorous concentration of less than 1 

mg/l and a total nitrogen concentration of less than 12 mg / l.  These values are similar 

throughout the year. 

 

The water obtained, has a quality such, that it can be poured directly into the river or 

other superficial water bodies without causing a negative impact in the aquatic life. 

 

 

 

 

 

 

 

 

 



	
  
	
  

	
  21	
  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2.  Bensberg wastewater treatment plant. 

CHAPTER 3. SEWAGE SLUDGE 

3.1. Definition 
 
Sewage sludge means “any solid, semi-solid, or liquid residue removed during the 

treatment of municipal waste water or domestic sewage. Sewage sludge includes solids 

removed during primary, secondary or advanced; however it does not include grit, 

screenings, or ash generated during the incineration of sewage sludge.” EPA, 2009.   

Sewage sludge typically contain from 0.25 to 12 percent solids by weight.  (Metcalf and 

Eddy, 2003 pg.1449). 



	
  
	
  

	
  22	
  

3.2. Types of sludge 
 

Sewage sludge can be classified in four wide groups according to the operations and 

processes used. 

Primary sludge consists mainly of organic solids, grit, and inorganic fines and is the 

sludge that normally comes from primary settling tanks.  

Secondary sludge is biological sludge produced by treatment processes such as activated 

sludge, trickling filters, and rotating biological contactors. 

Tertiary sludges or chemical sludges result from the addition of chemicals, such as 

coagulants and flocculats used to improve suspended solids removal or to precipitate 

phosphorus. 

Treated sludge is the sludge which has undergone one of the treatment processes to 

significantly reduce its biodegradability and its potential to cause nuisance odors, as well 